
Jon Niermann, Chairman 

Emily Lindley, Commissioner 

Bobby Janecka, Commissioner 

Toby Baker, Executive Director 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 

How is our customer service? tceq.texas.gov/customersurvey 
printed on recycled paper 

September 19, 2022 

Laurie Gharis 
Texas Commission on Environmental Quality  
Office of the Chief Clerk, MC-105 
P.O. Box 13087 
Austin, Texas 78711-3087 

Re: Application by City of Bryan  
 TPDES No. WQ0015930001 
 TCEQ Docket No. 2022-0610-MWD 

Dear Ms. Gharis: 

I have enclosed the following copies of documents to be included in the 
[...]
(*3) The sum of seven PCB congeners 1242, 1254, 1221, 1232, 1248, 1260, and 1016.  

0098



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 81 

Section 2. Priority Pollutants 
 
For pollutants identified in Tables 4.0(2)A-E, indicate type of sample. 

 Grab ☐    Composite ☐    
Date and time sample(s) collected:  

Table 4.0(2)A – Metals, Cyanide, Phenols 

Pollutant 

AVG 

Effluent 

Conc. (µg/l) 

MAX 

Effluent 

Conc. (µg/l) 

Number of 

Samples 

MAL 

(µg/l) 

Antimony    5 

Arsenic    0.5 

Beryllium    0.5 

Cadmium    1 

Chromium (Total)    3 

Chromium (Hex)    3 

Chromium (Tri) (*1)    N/A 

Copper    2 

Lead    0.5 

Mercury    0.005 

Nickel    2 

Selenium    5 

Silver    0.5 

Thallium    0.5 

Zinc    5 

Cyanide (*2)    10 

Phenols, Total    10 

(*1) Determined by subtracting hexavalent Cr from total Cr. 

(*2) Cyanide, amenable to chlorination or weak-acid dissociable 

  

0099



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 82 

Table 4.0(2)B – Volatile Compounds 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Acrolein    50 

Acrylonitrile    50 

Benzene    10 

Bromoform    10 

Carbon Tetrachloride    2 

Chlorobenzene    10 

Chlorodibromomethane    10 

Chloroethane    50 

2-Chloroethylvinyl Ether    10 

Chloroform    10 

Dichlorobromomethane 
[Bromodichloromethane]    10 

1,1-Dichloroethane    10 

1,2-Dichloroethane    10 

1,1-Dichloroethylene    10 

1,2-Dichloropropane    10 
1,3-Dichloropropylene  
[1,3-Dichloropropene]    10 

1,2-Trans-Dichloroethylene    10 

Ethylbenzene    10 

Methyl Bromide    50 

Methyl Chloride    50 

Methylene Chloride    20 

1,1,2,2-Tetrachloroethane    10 

Tetrachloroethylene    10 

Toluene    10 

1,1,1-Trichloroethane    10 

1,1,2-Trichloroethane    10 

Trichloroethylene    10 

Vinyl Chloride    10 

0100



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 83 

Table 4.0(2)C – Acid Compounds 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

2-Chlorophenol    10 

2,4-Dichlorophenol    10 

2,4-Dimethylphenol    10 

4,6-Dinitro-o-Cresol    50 

2,4-Dinitrophenol    50 

2-Nitrophenol    20 

4-Nitrophenol    50 

P-Chloro-m-Cresol    10 

Pentalchlorophenol    5 

Phenol    10 

2,4,6-Trichlorophenol    10 

  

0101



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 84 

Table 4.0(2)D – Base/Neutral Compounds 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Acenaphthene    10 

Acenaphthylene    10 

Anthracene    10 

Benzidine    50 

Benzo(a)Anthracene    5 

Benzo(a)Pyrene    5 

3,4-Benzofluoranthene    10 

Benzo(ghi)Perylene    20 

Benzo(k)Fluoranthene    5 

Bis(2-Chloroethoxy)Methane    10 

Bis(2-Chloroethyl)Ether    10 

Bis(2-Chloroisopropyl)Ether    10 

Bis(2-Ethylhexyl)Phthalate    10 

4-Bromophenyl Phenyl Ether    10 

Butyl benzyl Phthalate    10 

2-Chloronaphthalene    10 

4-Chlorophenyl phenyl ether    10 

Chrysene    5 

Dibenzo(a,h)Anthracene    5 

1,2-(o)Dichlorobenzene    10 

1,3-(m)Dichlorobenzene    10 

1,4-(p)Dichlorobenzene    10 

3,3-Dichlorobenzidine    5 

Diethyl Phthalate    10 

Dimethyl Phthalate    10 

Di-n-Butyl Phthalate    10 

2,4-Dinitrotoluene    10 

2,6-Dinitrotoluene    10 

Di-n-Octyl Phthalate    10 
1,2-Diphenylhydrazine (as Azo-
benzene)    20 

Fluoranthene    10 

Fluorene    10 

Hexachlorobenzene    5 

0102



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 85 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Hexachlorobutadiene    10 

Hexachlorocyclo-pentadiene    10 

Hexachloroethane    20 

Indeno(1,2,3-cd)pyrene    5 

Isophorone    10 

Naphthalene    10 

Nitrobenzene    10 

N-Nitrosodimethylamine    50 

N-Nitrosodi-n-Propylamine    20 

N-Nitrosodiphenylamine    20 

Phenanthrene    10 

Pyrene    10 

1,2,4-Trichlorobenzene    10 

  

0103



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 86 

Table 4.0(2)E - Pesticides 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Aldrin    0.01 

alpha-BHC (Hexachlorocyclohexane)    0.05 

beta-BHC (Hexachlorocyclohexane)    0.05 
gamma-BHC 
(Hexachlorocyclohexane)    0.05 

delta-BHC (Hexachlorocyclohexane)    0.05 

Chlordane    0.2 

4,4-DDT    0.02 

4,4-DDE    0.1 

4,4,-DDD    0.1 

Dieldrin    0.02 

Endosulfan I (alpha)    0.01 

Endosulfan II (beta)    0.02 

Endosulfan Sulfate    0.1 

Endrin    0.02 

Endrin Aldehyde    0.1 

Heptachlor    0.01 

Heptachlor Epoxide    0.01 

PCB-1242    0.2 

PCB-1254    0.2 

PCB-1221    0.2 

PCB-1232    0.2 

PCB-1248    0.2 

PCB-1260    0.2 

PCB-1016    0.2 

Toxaphene    0.3 

 

0104



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 87 

Section 3. Dioxin/Furan Compounds  

 
A. Are any of the following compounds used by a contributing industrial user or significant industrial user 

that is part of the collection system for the facility that you have reason to believe are present in the 
influent to the WWTP? 

 Yes ☐    No ☐    
If yes, identify which compound(s) are potentially sent to the facility. 

☐    2,4,5-trichlorophenoxy acetic acid 
 Common Name 2,4,5-T, CASRN 93-76-5 

☐    2-(2,4,5-trichlorophenoxy) propanoic acid 
 Common Name Silvex or 2,4,5-TP, CASRN 93-72-1 

☐    2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate 
 Common Name Erbon, CASRN 136-25-4 

☐    0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate 
 Common Name Ronnel, CASRN 299-84-3 

☐    2,4,5-trichlorophenol 
 Common Name TCP, CASRN 95-95-4 

☐    hexachlorophene 
 Common Name HCP, CASRN 70-30-4 

For each compound identified, provide a brief description of the conditions of its/their presence at the 
facility. 

 

B. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin (TCDD) or any 
congeners of TCDD may be present in your effluent? 

 Yes ☐    No ☐    

If yes, provide a brief description of the conditions for its presence. 
 

If you responded yes to either Subsection A or B, complete Table 4.0(2)F. 

For pollutants identified in Table 4.0(2)F, indicate type of sample. 

 Grab ☐    Composite ☐    
Date and time sample(s) collected:  

 

0105



City of Bryan TPDES Permit No. WQ0015930001 

 
ATTACHMENT A 

 

Page 88 

TABLE 4.0(2)F - DIOXIN/FURAN COMPOUNDS 

Compound 
Toxic 

Equivalency 
Factors 

Wastewater 
Concentratio

n (ppq) 

Wastewater 
Equivalents 

(ppq) 

Sludge 
Concentration 

(ppt) 

Sludge 
Equivalents 

(ppt) 

MAL 
(ppq) 

2,3,7,8 TCDD 1     10 

1,2,3,7,8 PeCDD 0.5     50 

2,3,7,8 HxCDDs 0.1     50 

1,2,3,4,6,7,8 HpCDD 0.01     50 

2,3,7,8 TCDF 0.1     10 

1,2,3,7,8 PeCDF 0.05     50 

2,3,4,7,8 PeCDF 0.5     50 

2,3,7,8 HxCDFs 0.1     50 

2,3,4,7,8 HpCDFs 0.01     50 

OCDD 0.0003     100 

OCDF 0.0003     100 

PCB 77 0.0001     0.5 

PCB 81 0.0003     0.5 

PCB 126 0.1     0.5 

PCB 169 0.03     0.5 

Total       

 

 
 

 

0106



FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0015930001, 
EPA I.D. No. TX0140635, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: City of Bryan 
 P.O. Box 1000 
 Bryan, Texas 77805 
 
Prepared By: Gordon R. Cooper 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-1963 

 
Date: May 21, 2021 
 
Permit Action: New Permit 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance.  

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a new permit to authorize the discharge of treated domestic wastewater at an annual 
average flow not to exceed 6.0 million gallons per day (MGD) in the Interim phase and 
an annual average flow not to exceed 12.0 MGD in the Final phase. The proposed 
wastewater treatment facility will serve the City of Bryan.  

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site will be located approximately 1,400 feet northeast of the intersection of 
Australia Lane and Cole Lane, in Brazos County, Texas 77845.  

 
 Outfall Location:  

Outfall Number Latitude Longitude 

001 30.649038 N 96.226515 W 

 
 The treated effluent is discharged to Brushy Creek, thence to Wickson Creek, thence to 

the Navasota River Below Lake Limestone in Segment No. 1209 of the Brazos River 
Basin. The unclassified receiving water uses are limited aquatic life use for Brushy Creek 
and presumed high aquatic life use for Wickson Creek. The designated uses for Segment 
No. 1209 are primary contact recreation, public water supply, and high aquatic life use. 

0107



City of Bryan TPDES Permit No. WQ0015930001 
Fact Sheet and Executive Director’s Preliminary Decision 

 

Page 2 

 

4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The City of Bryan Brushy Creek Wastewater Treatment Facility is an activated sludge 
process plant operated in the extended aeration mode. Treatment units in the Interim 
phase include a bar screen, a grit removal chamber, three aeration basins, three final 
clarifiers, a sludge holding tank, a belt filter press, an ultraviolet (UV) disinfection 
chamber and cascade aeration unit. Treatment units in the Final phase include two bar 
screens, two grit removal chambers, six aeration basins, six final clarifiers, two sludge 
holding tanks, two belt filter presses, two ultraviolet (UV) disinfection chambers and 
cascade aeration units. The facility has not been constructed. 
 
Sludge generated from the treatment facility will be hauled by a registered transporter 
and disposed of at a TCEQ-permitted landfill, Brazos Valley Solid Waste Management 
Authority, Twin Oaks Landfill, Permit No. 2292, in Grimes County and  Brazos Valley 
Solid Waste Management Authority, Bryan Composting Facility, Permit No. 42003, in 
Brazos County.  The draft permit also authorizes the disposal of sludge at a TCEQ-
authorized land application site, co-disposal landfill, wastewater treatment facility, or 
facility that further processes sludge. 
 

5. INDUSTRIAL WASTE CONTRIBUTION 
 

The draft permit includes pretreatment requirements that are appropriate for a facility of 
this size and complexity. The Brushy Creek WWTP receives significant industrial 
wastewater contributions. 

 
6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

Self-reporting data is not available since the facility has not been constructed. 
 
7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

 
A. INTERIM PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 
The annual average flow of effluent shall not exceed 6.0 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 16,667 
gallons per minute. 

 

Parameter 30-Day Average 
7-Day 

Average 
Daily 

Maximum 
 mg/l lbs/day mg/l mg/l 
CBOD5 5 250 10 20 
TSS 15 751 25 40 
NH3-N 2 100 5 10 
DO (minimum)  6.0 N/A N/A N/A 
E. coli, CFU or MPN per 100 ml 126 N/A N/A 399 
 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored five times per week by grab sample. There shall be 

0108



City of Bryan TPDES Permit No. WQ0015930001 
Fact Sheet and Executive Director’s Preliminary Decision 

 

Page 3 

 

no discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 
 
The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 
purposes. An equivalent method of disinfection may be substituted only with 
prior approval of the Executive Director. 
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 Five/week 
TSS Five/week 
NH3-N  Five/week 
DO Five/week 
E. coli Daily 

 
B.   FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 

The annual average flow of effluent shall not exceed 12.0 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 33,333 
gallons per minute. 
 

Parameter 30-Day Average 
7-Day 

Average 
Daily 

Maximum 
 mg/l lbs/day mg/l mg/l 
CBOD5  5 500 10 20 
TSS 15 1,501 25 40 
NH3-N 1.7 170 4 8 
DO (minimum)  6.0 N/A N/A N/A 
E. coli, CFU or MPN per 100 ml 126 N/A N/A 399 
 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per day by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 
 
The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 
purposes. An equivalent method of disinfection may be substituted only with 
prior approval of the Executive Director. 
 
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 One/day 
TSS One/day 
NH3-N  One/day 
DO One/day 
E. col Daily 

 
C. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 

0109



City of Bryan TPDES Permit No. WQ0015930001 
Fact Sheet and Executive Director’s Preliminary Decision 

 

Page 4 

 

from the treatment facility is hauled by a registered transporter and disposed of 
at a TCEQ-permitted landfill, Brazos Valley Solid Waste Management Authority, 
Twin Oaks Landfill, Permit No. 2292, in Grimes County and  Brazos Valley Solid 
Waste Management Authority, Bryan Composting Facility, Permit No. 42003, in 
Brazos County.  The draft permit also authorizes the disposal of sludge at a 
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge. 
 

D.   PRETREATMENT REQUIREMENTS 
 
Permit requirements for pretreatment are based on TPDES regulations contained 
in 30 TAC Chapter 305 which references 40 CFR Part 403, General Pretreatment 
Regulations for Existing and New Sources of Pollution [rev. Federal Register/ 
Vol. 70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 
60134-60798]. The permit includes specific requirements that establish 
responsibilities of local government, industry, and the public to implement the 
standards to control pollutants which pass through or interfere with treatment 
processes in publicly owned treatment works or which may contaminate the 
sewage sludge. This permit has appropriate pretreatment language for a facility 
of this size and complexity. 
 
The permittee has a pretreatment program which was approved by the U.S. 
Environmental Protection Agency (EPA) on November 4, 1982, and modified on 
June 26, 1990, December 6, 2004, and July 22, 2011 (nonsubstantial 
Streamlining Rule). The permittee is required, under the conditions of the 
approved pretreatment program, to prepare annually a list of industrial users 
which during the preceding twelve months were in significant noncompliance 
with applicable pretreatment requirements for those facilities covered under the 
program. This list is to be published annually during the month of December in 
a newspaper of general circulation that provides meaningful public notice within 
the jurisdiction(s) served by the POTW.   
 
Effective December 21, 2023, the permittee must submit the pretreatment 
program annual status report electronically using the online electronic reporting 